FREEMAN

MODEL 8000 BALE WAGON

PARTS MANUAL

PB0008000B




CAUTION
PRUDENCE

. Keep all shields in place.
. Always stop engine before leaving operator’s position and
in any case, make sure precautions are taken.
Wiait for all movement to stop before servicing this Machine.
Keep hands, feet and clothing away from power driven parts.
Never adjust, lubricate, clean or unclog unless engine is
stopped.
Read operator’s manual before operating machine. lilustrated
parts listing is available from your dealer.
. After servicing, make sure that tools and parts are stored and
reinstall shields.
Make certain everyone is clear of machine before starting
engine or operation.
Contact with moving parts or with any material which can be
drawn into moving parts can result in serious injury.
. Use flashing warning lights when operating on highways
except when prohibited by law.

Maintenir tous les protecteurs en place.
Toujours arréter le moteur avant de quitter le poste de
conduite et, d'une facon générale, s’assurer que toutes les
précautions sont prises.

Attendre I'arrdt de toutes les piéces en mouvement avant
d’intervenir sur la machine.

Ne pas approcher mains, pieds, vétements des parties en
mouvement.

Ne jamais régler, graisser, nettoyer ou débourrer la machine
sans que le moteur soit arrété.

. Prendre connaissance du manuel d’utilisation avant de
travailler avec la machine. Le catalogue piéces de rechanges
est disponible chez votre concessionnaire.

Aprés intervention, veiller & ce que les outils et piéces soient
rangés et remettre les carters en place.

S’assurer que personne n'est prés de la machine avant de
démarrer le moteur ou de travailier.

. Risque de dégats importants si quelqu’un ou quelque chose
est happé par des piéces en mouvement.

. Utiliser les feux de détresse pour la conduite sur routes, sauf

si la loi l'interdit.

ACHTUNG
PRUDENZA

. Bevor mit der Maschine gearbeitet wird, sind die

Bedienungsaciaitung und die angebrachten Hinweimhilder
zu lesen. Aile Sicherheits-vorschriften sind einzuhalten.

. Vor Inbetriebnahme ist darauf zu achten, dass aile

Schutzeinrichtungen angebracht sind, und dass sich keine
Person im Getahrenbereich der Maschine authait.

. Instandsetzungs, Einstellungs, Wartungs und

8.

9.

Reinigungsarbeiten nur bei abgeschaltetem Antrieb und
stillstehender Maschine vornehmen.

. Werkzeuge oder andere lose Teile nicht in order auf der

Maschine belassen.

. Bei Fahrten auf 6ffentlichen Strassen sind die in threm Lande

geltende Vorschriften und Regelungen einzuhalten.

. Tenere tutte le prolezioni at loro posto.
. Spegnere sempre il motore prima di lasciare il posto di guida

€, in linea di massima, assicurarsi che siano prese tutte le
precauzioni.

. Attendere I'arresto completo di tutti gli organi prima di

intervenire sulla macchina.

. Non avvicinare mani, piedi, vestiti agli organi in movimento.
. Solo a motore spento si pué registrare, ingrassare, pulire o

eliminare gli ingolfamenti.

. Consultare attentamente il manuale d’istruzione prima di

iniziare il lavoro con la macchina. I catalogo parti di ricambio é
disponibile presso il vostro concessionnario.

. Dopo qualsiasi intervento sistemare attrezzi e pezzi e rimettere

a posto le protezioni.

Assicurarsi che non ci sia nessuno nelle vicinanze della
macchina prima di metteria il moto o iniziare il lavoro.

Rischi e gravi infortuni subiscono coloro che sono agganciati
da parti in movimento.

10.Utilizare i fari lampeggianti durante i trasferimenti su strada.




2004 PARTS LIST
for

MODEL 8000
BALE WAGON

POLICY

It is policy of J.A. Freeman & Son, Inc. to constantly improve its products whenever

it is practical to do so. J.A. Freeman & Son, Inc. reserves the right to redesign or
change its equipment or component parts thereof without incurring any obligation to in-
stall or furnish such changes on equipment previously delivered. Unauthorized chang-
es or additions to equipment manufactured by J.A. Freeman & Son, Inc. relieves the
company of further responsibility for warranted operation and breakage replacement.




INTENTIONALLY BLANK



SAFETY

J.A. Freeman & Son is greatly concerned with safety. The Freeman Roadsider is furnished with safety fea-
tures. Even with these safety features, personal injury can still occur if the operator is careless, negligent or
thoughtless when maintaining, lubricating, operating, unclogging, or servicing the machine.

Your Freeman Equipment has safety shields to help prevent personal injury. Do not operate the machine un-
less all shields are in place. There are also “CAUTION,” “DANGER,” and “BE CAREFUL” decals on the
machine. Read and pay attention to the decals.

Following is a list of precautions that should be taken to help prevent personal injury:

1. SHUT OFF ENGINE BEFORE ADJUSTING, LUBRICATING, CLEANING OR
SERVICING THE ROADSIDER.

2. KEEP HANDS, FEET, AND CLOTHING AWAY FROM POWER DRIVEN PARTS.

3. USE APPROPRIATE SIGNS OR WARNING LIGHTS WHEN OPERATING ON
PUBLIC ROAD WAYS.

4. MAKE CERTAIN EVERYONE IS CLEAR OF AND OFF THE ROADSIDER BEFORE
OPERATING ANY PART OF THE MACHINE

5. ALWAYS USE LIGHTS FOR NIGHT WORK.

6. DO NOT LEAVE THE OPERATOR'S SEAT WHILE THE EQUIPMENT IS IN
OPERATION OR WHILE ANY OF THE MOVING PARTS REMAIN IN MOTION.

7. KEEP ALL SHIELDS IN PLACE AND IN SERVICEABLE CONDITION.

8. DO NOT GO NEAR ANY EQUIPMENT UNTIL ALL MOVING PARTS ARE STOPPED.

9. DO NOT GO UNDER ANY RAISED COMPONENTS UNTIL THEY ARE SAFELY
BLOCKED.

10. DO NOT ALLOW ANYONE UNDER OR NEAR LOAD WHILE IT IS BEING RAISED.
1. AT ALL TIMES CARRY AN "A"B"C" FIRE EXTINGUISHER ON THE MACHINE.

12. REMEMBER ‘SAFETY' IS ONLY AWORD UNTIL IT 1S PUT INTO PRACTICE.

o

A WARNING: SOME ILLUSTRATIONS IN THIS PARTS LIST SHOW THE
ROADSIDERWITHOUT SHIELDS TOALLOW FORABETTER VIEW OF

- THE AREABEING ADDRESSED. THE ROADSIDER SHOULD NEVER BE
OPERATED WITHANY OF THE SAFETY SHIELDS REMOVED.




SERIAL NUMBER LOCATION AND IDENTIFICATION
R Y

SERIAL NUMBER LOCATION

The serial number is an important piece of information about the machine and it may
be necessary to know it before obtaining the correct replacement part. The serial
number is located on the right front tongue brace as shown.

WARNING: SOME ILLUSTRATIONS IN THIS PARTS LIST SHOW THE
ROADSIDER WITHOUT SHIELDS TOALLOW FORABETTER VIEW OF THE AREA
BEING ADDRESSED. THE ROADSIDER SHOULD NEVER BE OPERATED WITH
ANY OF THE SAFETY SHIELDS REMOVED.

NOTE: ILLUSTRATIONS ARE FOR "ORDERING" INFORMATION ONLY, AND
ARE NOT INTENDED FOR USE AS AN ASSEMBLY GUIDE.




TABLE OF CONTENTS

A TanKS, DIYer ... e 7,8
Axle & Springs, Front ... 10,11
Bale GuIde, Front ... e 24,25
Conveyor ASSEMDIY ........oooi i 5,6
Conveyor MOUNT ... ..o e 3,4
CrOSS FBEA ... et a e e 1,2
Driveling ASSemblY .......ouiiiiiiii e 22,23
Engine Right Side ..o 20,21
[0 7= To I = 1= To [N 18,19
0= Lo - Tox - 18,19
g Tt (0T oI o] (o o ISP 3,4
Push off FEEt & BaArs .......ccoviiieiieee e 12,13
0] 11T = Yo 18,19
Side RaCK ASSEMDBIIES ... e 26,27
SHAE Shift ..o 3,4
SHACK GUIE ... e 26,27
Switches, Conveyor Bale Count Assembly .........coooovviiiiiiiiiiie, 8,9
Table ASSEMDIY ... 14,15
TIrES = WREEIS ... et e e 16,17




DRAW BAR ASSEMBLIES

AR




REF
NO.

WO~ W=

PART
NO.

BLT0028638
BLT0031091
PIN0026723
NCE0000832
MNTO0026325
WCTG0000250
WLK0000250
NCHO0000250
SCC0010002
WIP0028213
ROL0026225

DRAW BAR ASSEMBLIES

DESCRIPTION

RIGHT CROSS FEED BELT-A/94 -8K
BELT,LEFT CROSS FEED-8000

BELT LACING PIN - 8000

ESNANUT NC 8-32 - PLATED
CROSS FEED ROLLER MOUNT -8000

LOCKWASHER 1/4” - PLATED

HEX NUT NC 1/4 - PLATED

HEX HD CS 1/4-20 X1 - PLATED
CROSS FEED ROLLER WIPER -8000
CROSS FEED ROLLER W/TUBE ASSY

[N

BRGRA100RR BEARING & LOCK COLLAR

STS2500500
SHF0027028
SCC0030003
WLKO0000375
WCT0000375
SQS5002500
NCJ0000500
FRM0026309
MNT0028556
2700000406
SPK50JA121
BSH0010000
FO00008095
F000006004
ROL0026223
WLKO0000313
NCHO0000313
CRB3130100
CYL0030072
MNTO0028558
SHF0026348
ZZ00000405
SCC0050003
WCT0000500
MNTO0030036

2

2

4

8

, 4
FLAT WASHER 1/4 -PLATED 4
1

1

7

2

2

4

1

1/4 X 1/2 SOCKET SET SCREW
CROSS FEED ROLLER SHAFT -8000 2

2

HEX HD CS 3/8-16 X 1-1/4 - PLATED 39
3/8” MEDIUM LOCKWASHER - PLTD 43
FLAT WASHER 3/8 USS - PLATED 39

SETSCREW,SQ HEAD 1/2-13X2-1/2 8
JAM NUT-HEX 1/2-13 PLATED 10
FRONT CROSS FEED FRM ASSY-8000 1
CROSS FEED RLR MNT-A/5-94-8000 8
174" X 1/4” X17 KEY 7
50JA 12 TOOTH SPROCKET 5
MARTIN BUSHING JA 1"BORE 5
TWINE FING DRIVE SHF BRG-COMP 12
FLANGETTE-PLATED F/F8095 12
CROSS FEED RLR'S W/SHAFT ASSY 4
5/16” MEDIUM LOCKWASHER - PLTD 25
HEX NUT NC 5/16 - PLATED 24
CARRIAGE BOLT NC 5/16 X 1 -PLATED 24
BALE FEEDER CYLINDER-8000A&B 2
CROSS FEED DRV BRG MNT-AF/5-94 4
CROSS FEED DRIVE SHAFT -8000 1

174 X 1/4 X 1-1/2 KEY 4
HEX HEAD CAP SCREW 1/2-13 X 1-1/4 12
FLAT WASHER 1/2 USS -PLATED 26

CROSS FEED CYLINDER MNT -8000A 2

QrTy.
USED

REF
NO.

38
39

40

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73

PART DESCRIPTION QTy.

NO. USED
SCC0050006 HEX HD CS 1/2-13 X 2’GRADE § 4
SCC0070019 HEXHD CS NC 5/8 X 6-1/2-PLATED 2
NCE0000625 ESNANUT NC 5/8” - PLATED 2
BKT0028746 CYL ADJUSTMENT BKT-AF/94 -8000 2
SQS5003000 1/2-13 X 3 SH SET SCREW-CUP POINT 2
WLKO0000500 1/2” LOCKWASHER - PLATED 19
NCHO0000500 HEX NUT 1/2-13 - PLATED 19
SPK50SH171 50SH17T SPROCKET F/8000 1
BSH0000100 SH X 1 BORE 1/4 KW BUSHING 1
NCH0000375 HEX NUT NC 3/8 - PLATED 11
MNT0026335 CROSS FEED MTR/BRG MNT-BF/2/96 1
MTROORSAK1 WHITE HYD MOTOR -ELEV BW 1
BRC0028559 CROSS FEED MOUNT BRACE -8000 1
ROL0026227 CROSS FEED BLT DRV ROLLERASSY 2
SCC0000302 HEX HEAD CS,3/8-16 X 1°"GRD 5 4
F000000883 IDLER PULLEY F/KNOT CHAIN DRIV 3
SCC0050009 HEX HD CS NC 1/2 X 2-3/4 1
MNT0026337 RR CROSS FEED BRG MNT-BF/2/96 1

RC 50 CHAIN
F000000123 RC 50 OFFSET LINK AR
FO00000025 CONNECTING LINK-RC50 1
BRG0003064 1” 2-BOLT PILLOW BLOCK BEARING 2
SCCO0030004 HEX CS 3/8-16 X 1-1/2"GRADE 5 3
SCC0030005 HEXHD CS NC 3/8 X 1-3/4 1
GUD0026851 CROSS CONVEYOR CHN GUIDE/8000 2
SCCO0050010 HEXHD CSNC 1/2 X3 -PLATED 2
SCC0010008 HEXHD CS NC 1/4 X 2-1/2 - PLATED 4
FRM0026302 REAR CROSS FEED FRM ASSY -8000 1
MNT0026544 BALE GUIDE SWI MNT-BF/96 -8000 1
OPR0029875 BALE GUIDE LIM SWi OPER-A/4/95 1
CYL0026214 BALE GUIDE CYL TC2X6 1-1/8’ROD 1
GUD0029871 X-FEED BALE GUIDE HEAD-AF/4/95 1
NFHO000750 GRADE 8 HEX NUT NF 3/4 - PLATED 1
RC 50 CHAIN

F000000246 KNOTTER BRAKE DISC WASHER 1
SCC0020001 HEX HD CS NC 5/16 X 3/4 -PLATED 1




CONVEYOR TABLE AND PICKUP MOUNT




CONVEYOR TABLE AND PICKUP MOUNT

REF PART DESCRIPTION QTY.
NO. NO. USED
1 NCH0000750 HEX NUT NC 3/4 - PLATED 15
2 SHMO0163090 SHIM FOR 3/4 BOLT 16 GA AR
2 SHMO0163091 SHIM FOR 3/4 BOLT 20 GA AR
2 SHM0163092 SHIM FOR 3/4 BOLT 10 GA AR
3 SCC0080808 GRD 8 HEXHD CS NC 3/4 X 2-1/2

4 SUP0030270 P/U MOUNT SUPT-BF/2/96 -8K00

5 PIN0024509 P.U.LIFT CYL.PIN 5K/8K

6 COT0000808 COTTERPIN3/16 X3

7 7200000213 1"X 1-1/2” X 10 GA MACHINE BSH

8 NCCO0001000 CASTLE NUT NC 1

9 CYL0009012 SIDE SHIFT CYL F/PICKUP -8000B

-
[=]

BSHOOVG400 1.25"0D X 17ID X 1"LG TENSION BSH
ZZ00000103 1/8 NPT STR 7/16 HEX ZERK

-
-

6

1

2

2

2

2

1

2

4
12 MNTO0030269 PICKUP MOUNT ASSY-AF/8/95-8K00 1
13 PLT0031473 PICKUP MOUNT TIE PLATE -8000 1
14 SCC0080805 GRD 8 HEXHD CSNC3/4 X2 13
15 OPRO0027062 SIDE PUSHER SW.OPERATOR -8000 2
16 WCT0000313 FLAT WASHER 5/16 -PLATED 1
17 WLKO0000313 5/16” MEDIUM LOCKWASHER - PLTD 1
18 SCC0020001 HEX HD CS NC 5/16 X 3/4 -PLATED 1 ;
19 NFH0001032 HEX NUT 10-32 ZINC 4 |
20 WLKO0O000100 LOCK WAHSER #10 - PLATED 4
21 WCT0000100 FLAT WASHER #10 - PLATED 4
22 SUP0030877 FRT BALE CONVEYOR SUPT-AF2/96 1
23 SMR1032175 RND HD MS 10-32 X 1-3/4 PLATED 4
24 ARMO0005084 3” LEVER ARM W/3/4” ROLLER 2 ,
25 SWI0005079 LIMIT SWITCH -4 POST 2 ‘
26 WLKO0000313 1/2” CORD CONNECTOR (.250-.375) 2 |



BALE CONVEYOR TANLE ASSEMBLY




BALE CONVEYOR TABLE ASSEMBLY

REF PART DESCRIPTION QTY. REF PART ‘ DESCRIPTION QTY.
NO. NO. USED NO. NO. USED
1 BLT0028323 REARBALE CONVEYOR BELT -8000 1 28 BRGO0001001 2 BOLT 1"FLUSHMOUNT BALL BRG 7
2 BLT0028322 FRONT BALE CONVEYOR BELT-8000 1 29 NCHO0000313 HEX NUT NC 5/16 - PLATED 16
3 NCEO0000832 ESNANUTNC 8-32 - PLATED 4 30 SCC0050004 HEXHEAD CS 1/2-13 X 1-1/2 PLT 2
4 PIN0026724 BELTLACING PIN 2 31 MNTO0030314 LOWER CONVEYOR TBL MNT-AF/8/95 2
5 ZZ00000406 1/4”X1/4” X1” KEY 3 32 NCE0000500 ESNANUT NC 1/2" - PLATED 6
6 ROL0026219 REARBALE DRIVE ROLLER ASSY-8K 3 33 SCO0000201 SOCKET CS,5/16-18 X 3/4 FH -PLAIN 6
7 ROL0026221 TABLE ROLLERASSEMBLY -8000 2 34 SQS5003000 1/2-13 X 3" SQ HD SET SCREW-CUP 3
8 FO000000123 RC 50 OFFSET LINK A/R 35 TBL0026418 BALE CONVEYOR TABLE ASB -8000 1
g F00000025 CONNECTING LINK-RC50 2 36 SBH0001001 BUTTON HEAD CS NC 1/4 X3/4 -PLT 4
10 SCC0030002 HEX HEAD CAP SCREW 3/8-16 X 17 24 37 GUDO0026526 FRONT CONVEYOR BALE GUIDE-8K 1
11 WCT0000375 FLAT WASHER 3/8 USS - PLATED 22 38 MNT2642601 RH CONVEYOR TABLE BRG MNT-8000 1
12 BARO0027064 CONVEYOR BRG ADJUST BAR -8000 2 39 CVR0029438 BALE CONVEYOR SIDE COVER -8K 1
13 NCJ0000500 JAM NUT-HEX 1/2-13 PLATED 5 40 /i RC 50 4
14 BRG0000100 FAFNIF PB1 1" PILLOW BLOCKBRG 2 41 WCT0000250 FLAT WASHER 1/4 - PLATED 10
15 NCH0000500 HEX NUT 1/2-13 - PLATED 4 42 WLK0000250 LOCKWASHER 1/4” - PLATED 10
16 WLKO0000500 1/2” LOCKWASHER - PLATED 3 43 SCC0010001 HEX CS,1/4-20 X 3/4 -PLATED 10
17 WCTO0000500 FLAT WASHER 1/2USS -PLATED 24 44 F000000883 IDLER PULLEY F/KNOT CHAINDRIV 2
18 SCC0050018 HEXHD CSNC 1/2 X6 -PLATED 1 45 SCC0050014 HEXHD CS 1/2-13 X4’GRD 5-PLTD 2
19 WLKO0000375 3/8” MEDIUM LOCKWASHER -PLTD 26 46 SCC0030001 HEXHD CS NC 3/8 X 3/4 - PLATED 4
20 NCHO0000375 HEXNUT NC 3/8 - PLATED 16 47 [ RC 50 1
21 MTROORSAK1WHITE HYD MOTOR -ELEV BW 1 48 MNT0027031 CONVEYOR TABLE BRG MOUNT -8K 1
22 SPK50SH171 50SH17T SPROCKET F/8000 1 49 SHDO0027125 LOCK WAHSER #10 - PLATED 2
23 BSHO0000100 SH X 1 BORE 1/4 KW BUSHING 1 50 F000006004 FLANGETTE-PLATED F/F8095 4
24 F000000246 KNOTTER BRAKE DISC WASHER 1 51 F000008095 TWINE FINGER DRIVE SHAFT BRG 1
25 WLKO0000313 5/16” MEDIUM LOCKWASHER - PLTD 13 52 BSH0010000 MARTIN BUSHING JA 1"BORE 3
26 SCC0020001 HEXHD CS NC 5/16 X 3/4 - PLATED 1 53 SPK50JA121 50JA 12 TOOTH SPROCKET 3
27 MNT2642600 LH CONVEYOR TABLE BRG MNT-8000 1 54 SCC0050003 HEXHEAD CS 1/2-13 X 1-1/4 2




AIR TANKS AND DRYER ASSEMBLIES

ATgINISSY




AIR TANKS AND DRYER ASSEMBLIES

REF PART DESCRIPTION QTY. REF PART DESCRIPTION QTY.
NO. NO. USED NO. NO. USED
1 HOS0027086 AIR COMPRESS GOVENORTOTANK 1 32 ABF0014688 3/8NPTX1/2 STR CONN. TBE BRASS 2

2 HYD2501023 1/4”JIC 3/8"NPT 90*MALE ELBOW 1 33 ABF0360060 3/8” MALE BRANCH TEE 2

3 1/2” AIR BRAKE TUBE X 17" 2 34 SWwi0228750 LOW AIR PRESS.INDICATOR 2

4 ABF0146988 1/2NPTX1/2 90* ELBOW TBEBRASS 3 35 ABF0014728 1/2X1/2X3/8NPT SIR BRK TEE TUB 1

5 VLV0227788 CHECK VALVE, SC-1 227788 2 36 TNK0112394 AIR TANK 7-1/2 X 12-1/2 112394 1

6 ABF3220128 3/4 NPT X 1/2 NPT BRASS BSHG 3 37 SCC0030003 HEXHD CS 3/8-16 X 1-1/4 - PLATED 2

7  TNKO0112387 AIR TANK 8 1/2 X 24 1/2 2 38 CLP1120130 AIR TNKMTG CLAMPS W/4” BOLTS 2

8 1/2" AIR BRAKE TUBE X 170” 1 39 SCC0030014 HEXHD CSNC3/8 X4 2

9 NCHO0000375 HEX NUT NC 3/8 - PLATED 18 40 VLV0284142 SAFETY RELIEF VLV, ST-3 1
10 WLK0000375 3/8” MEDIUM LOCKWASHER -PLTD 19 41 ABF0148080 1/2 X 38 45° MALE ELB BRASS 1
11 ABF0146966 3/8NPTX3/8 90* ELBOW TBEBRASS 4 42 1/2” AIR BRAKE TUBE A 47" 1
12 3/8" AIR BRAKE TUBE X 166" 1 43 BKT0027660 AIR DRYER MOUNTING BRACKET 1
13 3/8” AIR BRAKE TUBE X 30" 1 44 WCTO0000375 3/8” FLATWASHER PLT 8
14 VLV0278599 DOUBLE CHECK VLV, DC-4 278599 1 45 HOS0027087 AIR COMP DISCHARGE HOSE 1
15 ABF0322064 3/8" X 1/4” BUSHING 4 46 WLKO000250 LOCKWASHER 1/4” - PLATED 8
16 ABF0146944 1/4NPTX1/4 90* BRK ELBOW BRASS 1 47 HYD5205044 1/2 JIC X 1/2 NPT MALE CONN 1
17 1/4” AIR BRAKE TUBE X 150" 1 48 SCC0030001 HEXHD CS NC 3/8 X 3/4 3
18 ABF0146860 3/8 TUBE X 1/4 MACH BUSING 1 49 NCE0000313 ESNANUTNC 5/16 - PLATED 2
19 3/8” AIR BRAKE TUBE X 39" 1 50 BKT0030159 A/B LINE LUBRICATOR BKT -8K 1
20 ABF0014698 3/8’NPT X 1/2” 90DEG.TUBE ELBO 1 51 LUB0000363 AIR LINE LUBRICATOR ARROW 1
21 VLV006W184 1/4” BRASS BALL VALVE 1 52 3/8” AIR BRAKE TUBE X 49” 1
22 HYD3750020 1/4” BRASS STREET PIPE TEE 3 53 SUP0030158 A/B LINE LUBRICATOR SUPT -8K 1
23 VLV0118181 PRESSURE PROTECTION VLYV, 1 54 HOS0027058 AIR COMP GOVERNOR TO DRYER 1
24 ABF0332540 1/4” HEX NIPPLE 1 55 HYD5405020 1/4 JIC X 1/8 NPT 90" MALE ELB 1
25 CLP0112013 AIR TANK MTG CLAMP KIT WM298 4 56 ARDDA33100 AIR DRYER/AFT.09/13/94 1
26 NCE0000375 ESNANUT 3/8-16 PLATED 6 57 FILO033100 FILTER F/ARDDA33100 1
27 SCCO0030019 HEXHD CS 3/8-16 X 6-1/2’GRADE 5 4 58 ABF0146060 3/8” SLEEVE AR
28 VLVODCR601 1/4” DRAIN COCK 3 58 ABF0146080 1/2” SLEEVE AR
29 CPLO003503 1/4” QD FEMALE HOSE COUPLER 2 59 ABF0148460 3/8" INSERT AR
30 HYD3209022 1/4 X 1/4 NPT ADAPTER 2 59 ABF0148480 1/2" INSERT AR
31 1/2 AIR BRAKE TUBE X 187" 1

1/4” AIR BRAKE TUBING (PER FOOT) - TUB0010004
3/8” AIR BRAKE TUBING (PER FOOT) - TUB0010006
3/2” AIR BRAKE TUBING (PER FOOT) - TUB0010008




FRONT TIE AND BALE COUNTER SWITCHES
AND CROSS FEED CONTROL AND REAR TIE SWITCH




FRONT TIE AND BALE COUNTER SWITCHES
AND CROSS FEED CONTROL AND REAR TIE SWITCH

B L e R e S P e e L e L e B e

REF PART

NO.

©OO~NOOUhWN=-

NO.

SCC0020003
MNT0026846
NCE0000313
NCHO0000313
WLKO0000313
OPR0026844
MNT0026739
F000001618

F000001890

FO00001889

F000001619

CRB3130075
SHF0026843
77200000445

NFH0001032
WLKO0000100
MNT0026850
SWI0005079

CNR0000193
SMR1032150
ARMO0005001
SCC0020005
CAM0026769
CYL1611891

NMS0000117
ANC0026736
SMS0000184
CAMO0026770
ARMO0005084
SCC0050018
NCHO0000500
WCT0000500
WLKO0000500
OPR0027200

DESCRIPTION QTY.

USED
HEX HD CS NC 5/16 X 1-1/4 2
BALE SWITCH OPERATOR MNT -8000 2
ESNANUT NC 5/16 - PLATED 2
HEX NUT NC 5/16 - PLATED 8

5/16” MEDIUM LOCKWASHER - PLTD 8
FRT BALE SWITCH OPERATOR -8000 1
SWITCH OPERATOR SHAFT BRG MNT 3
METER WHEEL SHFT BRG W/CLAMPS 4
LOCKING COLLAR F/F1619 BEARING 1 PER ASSEMBLY
FLANGETTE F/F1618 BEARING 2 PER ASSEMBLY
METER WHEEL SHF-BRG & COLLAR 1 PERASSEMBLY
5/16X 3/4 CARRIAGE BOLT-PLTD 8
CONVEYOR SWI OPERATOR SHAFT 2
14 X 1/4 X 1-1/4 KEY 2
HEX NUT 10-32 ZINC 6
LLOCK WAHSER #10 - PLATED 6
CONVEYOR TABLE SWITCH MNT-8K 1
LIMIT SWITCH -4 POST 3
1/2” CORD CONNECTOR (.250-.375) 3
RND HD MS NF 10-32X1-1/2 6
1-1/2" LEVER ARM W/3/4” ROLLER 2
HEX HD CS NC 5/16 X 1-3/4 2
FRT BALE CONVEYOR SWITCH CAM 1
GAS STRUT CYLINDER W/CLEVIS 2

1

1

WHIZ NUT 5/16-18 PLATED 0
REAR GAS SPRING ANCHOR -8000
WHIZ BOLT 5/16 X 3/4 NC-PLATED 10
REAR BALE CONVEYOR SWITCH CAM1
3" LEVER ARM W/3/4” ROLLER 1
HEXHD CSNC 1/2 X6 1
HEX NUT 1/2-13 - PLATED 2

FLAT WASHER 1/2 USS -PLATED 2
1/2"MEDIUM LOCKWASHER - PLATED 1
REAR BALE SWITCH OPERTOR-AF/93 1

10




FRONT AXLE AND SPRINGS

11



REF
NO.

W ~NDU AW =

RARDN AN NN = = ob el b od ood oed =3 =3
NEWN=00O~NOTUBWN=2Q

PART
NO.

AXL0026676
NFHO0007500
NFJ0007500
SPG0020383
SMS0000168
SPG2038309
SPG2038308
SPG2038307
SPG2038306
SPG2038305
SPG2038304
SPG2038303
SPG2038302
SPG2038301
BSHO0000193
SCC0030015
PLT0019878
NCEG000375
PLT0022102
SFC0080821
2700000104
19-110
SPG0029821
CYL1611891
SPG2982110

FRONT AXLE AND SPRINGS

DESCRIPTION QTY. REF

USED NO.
FRONT AXLE W/HOLE PATTERN 1 26
HEX NUT 3/4-16 PLAIN 8 27
JAM NUT NF 3/4 8 28
9 LEAF FRONT SPRING 1 29
CTR BOLT 7/16 X5 F/LEAF SPG 1 30
9TH LEAF F/SPG 20383 1 31
8TH LEAF F/ SPG20383 1 32
7TH LEAF F/ SPG20383 1 33
6TH LEAF F/ SPG20383 1 34
5TH LEAF FOR SPG20383/20384 1 35
4TH LEAF F/ SPG20383 1 36
3RD LEAF F/ SPG20383 1 37
2ND LEAF F/ SPG20383 1 38
MAIN LEAF F/SPG20383/20384 1 39
1-1/8"X 1-3/8"X 3 LEAF SPG BUSHING 2 40
HEX HD CS NC 3/8 X 4-1/2 8 41
SPRING LEAF CLAMP PLT -4000/44 8 42
ESNA NUT 3/8-16 PLATED 8 43
R. H. SPRING PLATE 2 44
GRD 8 HEX HD CS NF 3/4 X 7-1/2 4 45
1/8 NPT 90* 7/16 HEX ZERK 6 46
FRONT SHACKLE BOLT-5300,5400 6 47
RH FRONT SPRING 8000 1 48
7/16 X 6 CTR BOLT F/LEAF SPG 1 49
7/16 X 6 CTR BOLT F/LEAF SPG 1

PART
NO.

SPG2982109
SPG2982108
SPG2982107
SPG2982106
SPG2982105
SPG2982104
SPG2982103
SPG2982102
SPG2982101
HGR0030069
HFB0080005
NFX0001125

SFC0080823
ST0O4180000
SPC0027374
HFNO0000750
WLKO0000500
SCC0050004
NCH0000500
SCC0050003
MNTO0026598
SHK0026675
HGR0026669
F000004027

DESCRIPTION

QTY.

USED

9TH LEAF F/SPG0029821

8TH LEAF F/SPG0029821

7TH LEAF F/SPG0029821

6TH LEAF F/SPG0029821

5TH LEAF F/SPG0029821

4TH LEAF F/SPG0029821

3RD LEAF F/SPG0029821

2ND LEAF F/SPG0029821

MAIN LEAF F/ SPG20383

FRT FORWARD SPG HANGER-AF/7/95
3/4 UNCX1-3/4 HEX HD FLNG BOLT
FLEX-LOCK NUT NF 1-1/8

GRD 8 HEX HD CS NF 3/4 X 8-1/2
FRONT AXLE STOP PAD

FRONT SPRING STOP SPACER-8000
3/4” UNC HEX FLANGE NUT
1/2’MEDIUM LOCKWASHER

HEX HEAD CAP SCREW 1/2-13 X 1-1/2 4
HEX NUT 1/2-13 2
HEX HEAD CAP SCREW 1/2-13 X 1-1/4 2

AN AaANBDBONN= = a2 a2 e

FRONT SPRING BUMPER MOUNT 1
FRONT SPRING SHACKLE ASSY-8000 2
FRNT AFT SPG HANGER-5400-LH 2
BUSHING 1-1/8 X 1-3/8 X 1-1/2 2

12

4




LOAD PUSHOFF BAR AND FOOT ASSEMBLIES

13



LOAD PUSHOFF BAR AND FOOT ASSEMBLIES

REF PART

NO.

W ~NO U B WA -

NO.

PSH0026959
PSH0026960
SCC0050007
NCEO0000500
ARMO0027037
NCH0000750
WLK0000250
SCC0020002
BKT0027407

BKT0020397

SWI0005079

ARMO0005084
WLK0000100
SMR1032125
WCT0000313
NCH0000313
2700000214

CYL0026206

SUP2662800
SUP2662801

F000006804

SCC0050009
PLT0018525

SPC0018726
SCC0080006
WLK0000500
NCHO0000500

DESCRIPTION QTY.

USED

LH LOAD PUSH-OFF ASSY -8000
RH LOAD PUSH-OFF ASSY -8000
1/2-13 X 2-1/4 CAP SCREW
ESNANUT NC 1/2”

LOAD PUSH-OFF ARM ASSEMBLY -RS
HEX NUT NC 3/4 - PLATED
LOCKWASHER MEDIUM 3/4"-PLATED
HEX HEAD CAP SCREW 5/16-18 X 1
LIMIT SWITCH MNT PUSH OFF FEET
PUSH BACK SWITCH BRACKET
LIMIT SWITCH -4 POST

BEARING & LOCK COLLAR

LOCK WAHSER #10 - PLATED

RND HD MS NF 10-32X1-1/4

FLAT WASHER 5/16 -PLATED

HEX NUT NC 5/16 - PLATED

1°X 1-1/2"0D X 14 GA MACHINE BSH
PUSH OFF CYLINDER -8000

LH PUSH-OFF CYLINDER SUPPORT
RH PUSH -OFF CYLINDER SUPT-800
2-1/4"H.D. EXHAUST CLAMP

HEX HD CS NC 1/2 X 2-3/4 - PLATED
BAR WEAR PLATE 1/4 X 1-1/4

BAR GUIDE SPACER -P/OFF BBRS
HEX HD CS NC 3/4 X 2” - PLATED
1/2"MEDIUM LOCKWASHER - PLATED
HEX NUT 1/2-13 - PLATED

BRGOOOCF2S BEARING-CAM FOLLOWER

ZZ00000225
GUD2662500
GUD2662501
07-114
2700000208
NEJ0008750
OPR0027196
SCO0000503

7/8 X 10 GAMACHINE BUSHING

LH LOAD PUSH-OFF GUIDE

RH LOAD PUSH-OFF GUIDE

SET COLLAR 7/8” STEEL

7/8 X 18 GAMACHINE BUSHING
ESNA JAM NUT NF 7/8" - PLATED
LOAD PUSH-OFF RETURN OPER ASY
FLAT HD SOC CS NC1/2 X 1-1/4

l\)I\J-h-h-hA—‘b-bOOOOCOODmmN—\-‘NZOOWh&NNI\)M-&CDOONA-&—\A

P

14




BALE TILT TABLE ASSEMBLY




BALE TILT TABLE ASSEMBLY

REF PART DESCRIPTION Qry.
NO. NO. USED

TBLO026180 BALE TILT TBL ASSY-A/5/95-B/96
PSH0026960 RH LOAD PUSH-OFF ASSY -8000
SBHO001001 BUTTON HEAD CS NC 1/4 X 3/4
GUDO0027360 LEFT TILT TBL BALE GUIDE-AF/93
ZZ00000100 1/4-28 STR 5/16 HEX ZERK

02-106 BUSHING (REAMED BSH1507)
BSHOOVG400 1.25"0D X 171D X 1"LG TENSION BSH
NCE0000250 ESNANUT NC 1/4” - PLATED
8CC0001019 HEXHD CSNC1 X#6-1/2

10 NCEO001000 ESNANUTNC 1" -PLATED

11 GUDO0026248 RIGHT TILT TBL BALE GUIDE-8000
12 NCJ0000500 JAM NUT-HEX 1/2-13 PLATED

13 SCC0050005 HEX HD CS 1/2-13 X 1-3/4"GRADE 5
14 SBH0003001 BUTTON HEAD CS NC 3/8 X 3/4

15 SBH0002001 BUTTON HEAD CS NC 5/16 X 3/4
16 WCT0000313 FLAT WASHER 5/16

17 EXT0029797 CONV TBL EXTENSION PLT-BF/96
18 NMS0000117 WHIZ NUT 5/16-18

19 NMS0000375 WHIZ NUT NC 3/8

20 SUP0026331 TBL SUPT & BALE GUIDE-BF/1/96
21 SCC0050004 HEX HEAD CAP SCREW 1/2-13 X 1-1/2 10

©

WO~ UIE WN =
[{e]

L WA 2D OWNELAN_2ANNNO=2NN=-

22 WCTO0000500 FLAT WASHER 1/2 USS 12
23 STP0027370 BALE TABLE STEP 1
24 NCHO0000500 HEX NUT 1/2-13 - PLATED 12
25 WLKO0000500 1/2"MEDIUM LOCKWASHER - PLATED 12
26 20-112 MOTOR MOUNT/STOP PAD -BBRS 2

27 SCC0050003 HEX HEAD CAP SCREW 1/2-13 X 1-1/4 2
28 CYL0029816 TABLE CYLINDER -8000 1
29 SUP0027033 FRONT LOAD BED SUPPORT -8000 1
30 SCC0000806 HEXHD CSNC3/4 X2 2
31 SCC0000805 HEX HD CS NC 3/4 X 1-3/4 1
32 MNTO0028750 RH TILT TBL PIVOT MNT-AFT/94 1
33 WLKO0000750 LOCKWASHER MEDIUM 3/4"-PLATED 2
34 NCHO0000750 HEX NUT NC 3/4 - PLATED 20
35 SQS5001750 1/2 X 1-3/4” SQ HEAD SET SCREW 2
36 BRCO0026659 TILT TBL PIVOT MNT BRACE -8000 2
37 MNTO0028749 LFT TILE TBL PIVOT MNT-AF/94 1
38 SHF0026240 TILT TABLE PIVOT SHAFT -8000 1
39 BRCO0029450 TABLE CYL BRACE -AF/1-95 -8000 2
40 SCC0001021 HEXHD CSNC1 X7-1/2 1

16




TIRES AND WHEELS

TIRE MANUFACTURER AND
THREAD STYLE MAY VARY
FROM ILLUSTRATION




TIRES AND WHEELS

o T S S e e R L e e S S SR e e

REF PART DESCRIPTION Qry.
NO. NO. ‘ USED
1 WHL4019195 FRONT WHL/TIR SA 2
2 TIR4019185 TIRE 40X19X19.5 14-PLY 4
3 WHL2109315 FRT.WHL.F/40X19X19.5 6000/8000 14" 2
4 19109 VALVE STEM TR416 4
5 FD00023951 DECAL LUG NUT 1592 4
6 WHL4019194 RR WHL/TIR SA40X19X19.5 BBRS 2
7 WHL1239316 RR WHL F/40X19X19.5 TIRE-A/93 14" 2

18




LOAD BED AND ROLLER RACK ASSEMBLIES




REF
NO.

WCoO~NOGhWN-=

LOAD BED AND ROLLER RACK ASSEMBLIES

PART DESCRIPTION Qry.

NO. USED

BEDO0028251 BED ASSEMBLY -8000
FD00023894 DANGER DECAL -1000
CYL0026290 BED TILT CYL

BSHOOVG400 1.25’0D X 17ID X 1°LG TENSION BSH
SCC0030001 HEXHD CS NC 3/8 X 3/4 - PLATED
WLKO0000375 3/8" MEDIUM LOCKWASHER - PLTD
RET0023733 RETAINER - BED PIVOT PIN
PIN0023732 BED PIVOT PIN-AFT/7-90-86 BBRS
BSHOOVG690 BED PIVOT BUSHING 5K/8K
2700000214 1"X 1-1/2"0D X 14 GA MACHINE BSH
PIN0026286 ROLLER RACK SUPT ARM PIVOT PIN
COT0000805 3/16 X 2 COTTER PIN PLATED
RAK0028791 ROLLER RACK ASSY-AF/7-94 -8000
ARMO0026277 LH ROLLER RACK BALE SUP ARM-8K
ARMO0026276 RLR RAK BALE SUP ARM-NO NOTCH
ARMO0026279 RLR RAK BALE SUP ARM W/NOTCH
ARMO0026278 RH ROLLER RACK BALE SUP ARM-8K
SCC0000203 HEXHD CS 5/16-18 X 1-1/4"PLAIN
PLT0026273 ROLLERRACK ARM ADJ.PLATE -8000
SHM0026275 ROLLER BACK ARM ADJUST SHIM
WLK0000313 5/16" MEDIUM LOCKWASHER - PLTD
NCH0000313 HEX NUT NC 5/16 - PLATED
NCHO0000750 HEX NUT NC 3/4 - PLATED
WLK0000750 LOCKWASHER MEDIUM 3/4”-PLATED
FO00000775 PLUNGER ROLLER BEARING

ZNAM-&&NNAA
A

N

[ ) B L N R e >}
N

AR
12
12
2

3

2

REF
NO.

26
27
28
29
30
31
32
33
34
35
36
37
38
39
39
40
41
42
43
44
45
46
47
48
49
50
51

PART
NO.

8CC0080012
SHM0027092
PLT0026274
NCHO0000500
WLK0000500
SCO0000201
PADO0018932
SPC0018937
NFX0001125
BRG0002112
PAD0018931
SCC0050011
SCC0050006
TRK2880300
TRK2880301
CYL0028716
F000006804
CNK0000802
CHNO0080109
NFJ0000750
07-123
CYL0029840
NCJ0000500
SQS5001250

ZZ00000206
SPK1280128

DESCRIPTION QTyY.
USED

3/4-10 X 3-1/2” GRADE 5 CS-PLATED
ROLLER RACKARMADJUST SHIM
ROLLER RACK ARM ADJ PLATE-8000
HEX NUT 1/2-13 - PLATED
1/2’MEDIUM LOCKWASHER - PLATED
SOCKET CS,5/16-18 X 3/4 FH-PLAIN
SIDE GUIDE PAD -R/RACK BBRS
SIDE GUIDE SPACER -R/RACK BBRS
FLEX-LOCK NUT NF 1-1/8

CAM FOLLOWER-2-1/2"SEALED
VERTICAL STOP PAD -R/RACK BBRS
HEX HD CS NC 1/2 X 3-1/4 - PLATED
HEX HD CS 1/2-13 X 2"GRADE 5

LH RLR RACK TRACK EXT-AF/94

RH RLR RACK TRACK EXT-AF/94
ROLLER RACK CYLINDER -8000
2-1/4"H.D. EXHAUST CLAMP
CONNECTING LINK - 80H IMPORT
CHAIN - #80 X 109 PITHCH

JAM NUT NF 3/4 - PLATED

CHAIN ANCHOR #80 CHAIN-TILT BED
ROLLER RACK CYL HEAD ASSY

JAM NUT-HEX 1/2-13 PLATED

SET SCREW,SQ HD 1/2-13 X 1-1/4”

3/4 X 14 GAMACHINE BUSHING
SPROCKET-ROLLR CHAIN IDLER-12T

2
AR
1

6

6
12

_\_..\_L...\N_\[\J_L...\_\_\J;NNMMZJ:.
Py

AR
1

20




ENGINE, RIGHT SIDE




REF
NO.

WO ~NOG R WN =

PART
NO.

DESCRIPTION

ENGINE, RIGHT SIDE

ENG0000659 6BT5.9 6 CYL CUM F/AUTO

SUP0026965 TRANSM DIP STICK TBE SUPT-8000

NCHMO010150 GR 8.8 HEX NUT 10M X 1.50 MC
NCHMO005080 GR 8.8 HEXNUT 5M X .80 MC
SENDING UNIT-OIL PRESSURE

PRESSURE SWITCH-#R7508

03-132
SWI0007508
PPE0040125
HYD3069021
HYDO0001571
HYD3109042
HYD3709040
HYD3109043
HYD0211280
PPE5005500
FIL3903264
CUM3911588
HYD5405044
MNT2641101
MNT0026310
F000006830
HOS0007587
BLT2515505
NCH0000375
WLKO000375

1/8 STD BLK PIPE TEE
NPT STEEL HEX NIPPLE
3/8 HOS X 1/4 NPT 90" MALE ELBOW

1/8

1/2 X 1/4 STEEL PIPE BUSHING
1/2 STEEL FEMALE NPT TEE

1/2 X 3/8 STEEL PIPE BUSHING
SHUT-OFF VALVE F/CAB HEATER
1/2 X 5-1/2 STD BLK PIPE NIPPL

OIL FILTER

-CUMMINS 6BT5.9
FAN BELT F/6BT5.9

1/2 JIC X 1/2 NPT 90* MALE ELB

RH FRONT ENGINE MNT ASSY -8000

REAR ENGINE MOUNT ASS
RADIATOR HOSE CLAMP #36

INLET ENGINE HOSE
AIR COND DRIVE BELT

-CUMMINS

HEX NUT NC 3/8 - PLATED

3/8" MEDIUM LOCKWASHER - PLTD
WCTM100120 FLATWASHER 12 MM

- PLATED

SCC0030002 HEX HEAD CAP SCREW 3/8-16 X 1"

QTY. REF
USED NO.

1 27
1 28
1 29
1 30
1 31
1 32
1 33
1 34
1 35
1 36
1 37
2 38
2 39
1 40
1 #
1 42
1 43
1 44
1 45
1 46
1 47
1 48
6 49
6 50
4 51
3

PART
NO.

DESCRIPTION

WCT0000375 FLAT WASHER 3/8 USS
WLKM100120 12 MM LOCKWASHER - PLATED
SCCMO012035 GRD 8.8 HEXHD C8 12M X 35MM M
NCJ0003750 JAM NUT NC 3/8”

WCTM100080 FLATWASHER 8 MM - PLATED
WLKM100080 8 MM DIN 127 LOCKWASHER
SCCM108035 8M X 1.25 X 35 HEX HEAD CS
CUM3908560 ALTERNATOR PULLEY -CUMMINS
CUM3908563 3/4” BUSHING

F000008147 TWINE FINGER DRIVE ROD BSH
CUM3903922 ALTERNATOR BRACE

ALT1002116 NIPPONDENSO ALTERNATOR
NCHMO010150 GR 8.8 HEX NUT 10M X 1.50 MC
WCTM100100 FLATWASHER 10 MM - PLATED
WLKM100100 10 MM DIN 127 LOCKWASHER
SCCM010090 10M X 90M MC HEX HD CS-GR-8.8
Z700002016 SET COLLAR 3/8" DIA

QTy.
USED

C

NNWN= a2 a b NNW

CNKO0000802 A/C COMPRESS TIGHTENER MNT BKT1
BKT0023364 COMPRESSOR BELT TIGHTENER BKT 1
SCC0030004 HEX CAP SCREW 3/8-16 X 1-1/2°G-5 3
BKT0016388 A/C COMPRESSOR MNT BKT F/BW-RS 1

CUM3903086 ALTERNATOR BRACKET - CUMMINS

1

BKT0017929 AUTO TRANS FILTER BRACKET-BBRS 1

PLT0019528 AIR COND MNT PLT-CUMMINS ENG
CMP75R8232 COMPRESSOR MOUNT PLATE

1
1

22




DRIVE LINE ASSEMBLY

NOTE: REFERENCE #7 IS NOT
INCLUDED_ IN DRV2668600

23




DRIVE LINE ASSEMBLY

REF PART DESCRIPTION QTY.
NO. NO. USED
1 DRV2668600 DRIVE LINE ASSEMBLY  -8000 1 |
2 DRV0026686 DRV LINE 1-9/16X16 SPLINE-8000 1 |
3 19124 U-JOINT REPAIR KIT 2
4 CVR0000D3J CAPWASHER,CORKASSY 1
5 DRV0331701 SLIP YOKE F/DRV0240480 BBRS 1 |
6 19-209 FLANGE YOKE 1 |
7 19-125 “U"BOLT 2

24



CONVEYOR BALE GUIDE ASSEMBLY

25



CONVEYOR BALE GUIDE ASSEMBLY

REF PART DESCRIPTION QTY.
NO. NO. USED

PSH0026821 BALE PUSHERASSEMBLY -8000 1
LNKO0026814 BALE PUSHER ARM LINK PLATE -8000 2
SCC0050002 1/2-13 X 1" HEX CAP SCREW G5 4
WLKO0000500 1/2"MEDIUM LOCKWASHER - PLATED 12
WCT0000500 FLAT WASHER 1/2USS -PLATED
NCHO0000500 HEX NUT 1/2-13 - PLATED
SHF0027044 PUSHER CYLINDER ARM SHAFT-8000
LNK0026817 BALE PUSHER ARM LINK PLT -8000
SCC0050004 HEX HEAD CAP SCREW 1/2-13 X 1-1/2
16 MNT0026804 BALE PUSHER MOUNTASSY -8000
11 SCCO0030002 HEX HEAD CAP SCREW 3/8-16 X 1"G5
12 BRG0026810 BALE PUSHER PIVOT BEARING-8000
13 NCHO0000375 HEXNUT NC 3/8 - PLATED

14 WLK0000375 3/8” MEDIUM LOCKWASHER - PLTD
15 SCC0030002 HEX HEAD CAP SCREW 3/8-16 X 1"G5
16 BAR0028829 CONVEYOR BALE GUIDE BAR -8000
17 GUD0026825 CONVEYOR BALE GUIDE ASSY -8000
18 WLK0000313 5/16” MEDIUM LOCKWASHER - PLTD
19 NCH0000313 HEX NUT NC 5/16 - PLATED

20 MNTO0027042 BALE PUSHER CYLINDER MNT -8000
21 BRG0027045 BALE PUSHER PIVOT BEARING-8000
22 SCC0050003 HEX HEAD CAP SCREW 1/2-13 X 1-1/4
23 F000005049 CLEVIS PIN 1/2’PLATED F/SP

24 F000006724 HYDRAULIC CYLINDER-P/U LIFT SP
25 COT0000502 1/8 X 1 COTTERPIN

26 BSHO0000088 INNER RACE

WCOO~ND O AWN -

=S A N e = BN - 0B
SN

EENE

BAN_2NBAN_2A2NN=S 2N

26




SIDE RACK ASSEMBLIES

27



SIDE RACK ASSEMBLIES

REF PART DESCRIPTION QTY. REF PART DESCRIPTION QTY.
NO. NO. USED NO. NO. USED
1 BRC3124100 LH SID RACK DECAL MNT BRACE-96 1 49 F000005992 1/2 RH MALE ROD END 3
1 BRC3124101 RH SID RACK DECAL MNT BRACE- 1 50 RAKO0034794 R.SIDE RACKPIVOT TUBE ASSY 1
2 FDO00028831 DECAL-7-1/2X70 WHITE “FREEMAN” 2 51 NCEO0000750 ESNANUT NC 3/4” - PLATED 8
3 SCC0030002 HEX HEAD CAP SCREW 3/8-16 X 1”G5 84 52 WCT0000750 FLATWASHER 3/4 -PLATED 8
4 WCTO0000375 FLAT WASHER 3/8 USS - PLATED 172 53 SCCO0080008 HEX HD CSNC 3/4 X2-1/2-PLATED 2
5 BRC2840000 L.DIAGONAL SIDE RACK BRACE 1 54 ROD0029593 SIDE RACKADJUST ROD ASSY-8000 1
5 BRC2840001 R. DIAGONAL SIDE RACK BRACE 1 55 F000001550 LH NEEDLE YOKE DRV ROD F/370 1
6 NCEO0000375 ESNANUT 3/8-16 PLATED 104 56 RODO0027603 SIDE RACKADJUSTMENT ROD -8000 1
7 SCCO0030001 HEXHD CS NC 3/8 X 3/4 - PLATED 20 57 NFHO007500 HEX NUT 3/4-16 PLAIN 1
8 ZZ00000100 1/4-28 STR 5/16 HEX ZERK 4 58 ROD0027602 SIDE RACKADJUST ROD ASSY-8000 1
9 SCC0030017 HEXHD CSNC 3/8 X 5-1/2 -PLATED 4 59 NFL0007500 LEFT HAND HEX NUT 3/4-16 PLATED 1
10 BRG0028614 SIDE RACK PIVOT BRG-AF/94-8000 2 60 RODO0027604 SIDE RACKADJUSTING ROD -8000 1
11 SMR1032150 RND HD MS NF 10-32X1-1/2 -PLATED2 61 FO000001549 RH NEEDLE YOKE DRIVE ROD 1
12 CNRO0000193 1/2" CORD CONNECTOR (.250-.375) 1 62 NCE0000500 ESNA'NUTNC 1/2” -PLATED 3
13 WCT0000100 FLAT WASHER #10 - PLATED 2 63 WCT0000500 FLAT WASHER 1/2 USS -PLATED 15
14 NFH0001032 HEX NUT 10-32 ZINC 2 64 SCC0050008 HEXHD CSNC 1/2 X2-1/2 3
15 WLK0000100 LOCK WAHSER #10 - PLATED 2 65 8SQS5002500 SETSCREW,SQ HEAD 1/2-13X2-1/2 6
16 SWI0005079 LIMIT SWITCH -4 POST 1 66 SCC0000814 HEXHD CSNC 3/4 X4 6
17 ARMO0005001 1-1/2" LEVER ARM W/3/4” ROLLER 1 67 DOG0028823 TOP BALE DOG -AF/8/1/94 -8000 6
18 MNT0029811 FRONT SIDE RACK MOUNT -8000 2 68 MNTO0026740 SIDE RACKUPPER MAST ASSY -8000 1
19 LIN0026722 SIDE RACK WEAR LINER  -8000 16 69 SCCO0030003 HEXHD CS 3/8-16 X 1-1/4 -PLATED 8
20 SCO00000101 FLAT HD SOCKET CS 1/4-20 X 3/4 64 70 SBH0030002 BUTTON HEAD CS NC 3/8 X1 32
21 SCC0000805 HEXHD CS NC 3/4 X 1-3/4 8 71 BRC0027937 LFTBALE HOLD BACK BRACE-AF/93 1
22 BRCO0028752 RHT FRT SIDE RACE BRACE-AF/94 1 71 BRC0027938 RHT BALE HOLD BACK BRACE -8000 1
23 BRCO0028751 LFT FRT SIDE RACK BRACE-A/7-94 1 72 BRC0028383 RHT RR SIDE ROD BRACE-A/4-94 1
24 SCCO0050004 HEX HEAD CAP SCREW 1/2-13 X 1-1/24 73 SUP0034797 SIDE RACK REAR SUPPORT- 8000 1
25 MNT0028754 LOWER RIGHT SIDE RACK MNT 1 74 BRC0028382 LFT RR SIDE RACK BRACE-AF/4-94 1
26 WLKO0000500 1/2"MEDIUM LOCKWASHER - PLATED 4 75 BRC0029800 LH REAR SIDE RACKBRACE-A/2/96 1
27 NCH0000500 HEX NUT 1/2-13 - PLATED 16 75 BRC0029802 RH RR SIDE RACK BRACE-B-12/95 1
28 MNT0028753 LOWER LEFT SIDE RACK MOUNT-8K 1 76 SCC0030005 HEXHD CS NC 3/8 X 1-3/4 4
29 WLK0000313 5/16” MEDIUM LOCKWASHER - PLTD 4 77 LNKO0026726 SIDE RACKADJ.LINK  -8000 2
30 NCHO0000313 HEX NUT NC 5/16 - PLATED 4 78 MNTO0034784 LH REAR SIDE RACK BRACE MNT-8K 1
31 WLK0000750 LOCKWASHER MEDIUM 3/4”-PLATED 2 78 MNT0034780 REAR SIDE RACK BRC RH MOUNT 1
32 NCH0000750 HEXNUT NC 3/4 - PLATED 2 79 NCEO0000313 ESNANUTNC 5/16 - PLATED 20
33 WCT0000313 FLAT WASHER 5/16 -PLATED 8 80 PLT0028639 SIDE RACKRAIL END PLATE -8000 . 10
34 GUD0030195 SIDE RACK SWITCH CAM GUIDE-8K 1 81 SBH0020001 BUTTON HEAD CS NC 5/16 X 3/4 20
35 SCC0020003 HEXHD CSNC 5/16 X1-1/4 -PLTD 4 82 BRC2992200 L.#5 HORIZONTAL SIDE RACK BRACE 1
36 MNT0030196 SIDE RACK SWITCH MOUNT -8000 1 82 BRC2992201 R.#5 HORIZONTAL SIDE RACK BRACE1
37 WLK0000375 3/8” MEDIUM LOCKWASHER -PLTD 6 83 BRC2992100 L #4 HORIZONTAL SIDE RACK BRACE 1
38 NCH0000376 HEX NUT NC 3/8 - PLATED 6 83 BRC2992101 R.#4 HORIZONTAL SIDE RACK BRACE1
39 CAMO0030197 SIDE RACK CAM -8000 1 84 BRC2991900 L.HORIZONTAL SIDE RACKBRACE 1
40 RAK0029817 LH FRNT SIDE RACK SUPPASSY-8K 1 84 BRC2992001 R.HORIZONTAL SIDE RACKBRACE 1
41 CYL0030667 SIDE RACK CYLINDER-AF2/96 1 85 BRC2991900 L.HORIZONTAL SIDE RACKBRACE 1
42 MNT2860700 LH TOP SIDE RACK MOUNT -8000 1 85 BRC2991901 R.HORIZONTAL SIDE RACK BRACE 1
43 MNT2860701 RH TOP SIDE RACK MOUNT -8000 1 86 BRC2991800 L.HORIZONTAL SIDE RACKBRACE 1
44 RAK0029818 RH FRONT SIDE RACK SUPPORT -8K 1 86 BRC2991801 R.HORIZONTAL SIDE RACKBRACE 1
45 02-153 1/2” LH MALE ROD END 3 87 RAKO0030728 LHRACKPIVOT TUBE-A/96 -8000B 1
46 NFLO005000 LH JAM NUT NF 1/2 3 88 MNTO0026790 SIDE RACKADJ CYLMNT ASSY-8000 1
47 RODO0026795 SIDE RACK PIVOT CONN ROD-8000 3 88 BSHO0VG200 TENSION BUSHING F/5400,5500,8000 1
48 NFHO0005000 HEX NUT NF 1/2 3

28




INTENTIONALLY BLANK



